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1. Identification of test laboratory 

 

Company name SGS-TÜV Saarland Forster GmbH 

Address Saarbruecker Strasse 1 

 66706 Perl 

 Germany 
 

Laboratory accreditation D-PL-12103-01-01 

 Registration FCC 90572 

 KBA-P-00029-98 
 

Name for contact purposes MR. Karl-Heinz Forster 

Telephone (+49)-6866-93200 

Fax (+49)-6866-93201 

E-mail emv-forster@t-online.de 

 
 

Personel involved in this test report 
 

Responsible for test report:  Mr K.-H. Forster 
Responsible for testing:  Mr Dipl.-Ing. (FH) S.E. Weber 
 Mr K.-H. Forster 

 

Head of test laboratory: K.-H. Forster 

 
 

 

Signature:    Stamp: 

 

mailto:emv-forster@t-online.de
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2. Standards and requirements 
 
 
Tests and limits follow at: 
 
DIN EN55015:2009 
DIN EN61547:2009 
 
DIN EN61000-3-2:2006+A1:2009+ A2:2009 
DIN EN61000-3-3:2009 
 
DIN EN61000-4-2:2009 
DIN EN61000-4-3:2006+A1:2008+A2:2010 
DIN EN61000-4-4:2012 
DIN EN61000-4-5:2006 
DIN EN61000-4-6:2009 
DIN EN61000-4-8:2010 
DIN EN61000-4-11:2004 
 
 
 
 
 
 
 
 
 
 
 
 
 

Test environmental 

Temperature 21,2 C 

Rel. humidity 52 % 

Air pressure 930-1060 hPa 

Power Supply 12V DC  
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3. Interpretation and overview of test results 
 
E. u. T.: IR Illuminator Helios 

 
Type: IR294-M/90-850  
 
Date of tests: 04 / 10 / 2014 to 04 / 24 / 2014 
 
Power supply: 12V DC 
 
Emissions:  

 

Immunity:  

 IR294-M/90-850  

Conducted Emission  
EN 55015 
 

Passed 

Field Strength 
EN 55015 
 

Passed 

Harmonics 
EN 61000-3-2 

 

Not applicable 
DC-supply 

Flicker 
EN 61000-3-3 

 

Not applicable 
DC-supply 

Electrostatic Discharge 
EN 61000-4-2 
 

Passed 

RF electromagnetic fields 
EN61000-4-3 

 
Passed 

Fast transients (Burst) 
EN 61000-4-4  
 

Passed 

Surge 
EN 61000-4-5   
 

Not applicable 
DC-supply 

Conducted RF disturbance 
EN 61000-4-6 
 

Passed 

Magnetic Fields 
EN 61000-4-8  
 

Not applicable 
No sensitive Parts inside 

Voltage dips and interruptions 
EN 61000-4-11 
 

Not applicable 
DC-supply 
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4. Test results Emissions 
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4.1. Test setup and results conducted emission 
 

 
 
Photo test setup: 
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4.2. Test setup and results field strength 
 

 

 
Photo test setup: 
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5. Test results Immunity 
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5.1. Test setup and results electrostatic discharge 

 
Photos discharing-points 

 

 
 

Contact discharge (CD)                       Air discharge (AD) 
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E. u. T.:    IR Illuminator Helios 

Model:    IR-294-M/90-850 

Applicant:     JSC Videocom 

Requirements:   EN61000-4-2 
     EN61547 
 
 
 

Test Parameter Required Tested 

Shape of Impulse 1/30 ns 1/30 ns 

Amplitude 4kV CD / 8kV AD 4kV CD / 8kV AD 

Polarity/ time +/- /per 1s +/-/per 1s 

Number 
10 CD 
10 AD  

25 CD 
10 AD  

Kind of discharge 
(contact/air) 

CD/AD CD/AD 

 
 

Discharge points: Direct discharge Contact / Air (see picture)  
 Indirect discharge on HCP (see picture) 
 

RESULTS: Passed (Class “A”) 
 No degradation of performance 
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5.2. Test setup and results electromagnetic Rf-fields 
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Photo test setup 
 

Test setup 80-1000MHz: 
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E. u. T.:    IR Illuminator Helios 

Model:    IR-294-M/90-850 

Applicant:     JSC Videocom 

Requirements:   EN 61000-4-3 
EN 61547 

 
 
 
System observed with CCD Camera  
 

Test parameter Required Tested 

Frequency 80-1000 MHz 80-1000 MHz 

Test Amplitude 3 V/m 10 V/m 

Modulation AM, 1kHz/80% AM, 1kHz/80% 

Frequency step 1%/ 2s 1%/ 2s 

Distance  
(EUT – Antenna) 

1 to 3 meter 1,5 meter 

 
 
Tested Side: Front-Side: Vertical and Horizontal (see picture) 
 
 
 
TEST RESULT: Passed (Class “A”) 
 No degradation of performance 
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5.3. Test setup and results fast transients (Burst) 
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Photo test setup: 
 
Coupling on DC-Line with direct coupling: 
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E. u. T.:    IR Illuminator Helios 

Model:    IR-294-M/90-850 

Applicant:     JSC Videocom 

Requirements:   EN61000-4-4 
     EN61547 
 
 
Test parameter Required Tested 

Shape of Impulse 5/50ns 5/50ns 

Test Amplitude 0,5 kV 1,0 kV 

Polarity +/- +/- 

Coupling Direct Direct 

Duration 
Rep.rate 

each 1 min. 
5kHz 

each 1 min 
5kHz 

 
 
Tested-Lines:  DC-Line with 1kV, direct coupling 
 
 
TEST RESULT: Passed (Class “A”) 
 No degradation of performance 
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5.4. Test setup and results conducted RF- disturbance 
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Photo test setup 
 

 
Coupling on DC-Line with CDN-M2: 
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TEST RESULT: Passed (Class “A”) 
 No degradation of performance 
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6. List of test instruments 
 
Conducted Emission 
 

INV # Test equipment Type Manufacturer S/N # 

# A 1 Test receiver 
with Opt. B 2 und ESK 1 

ESPC Rhode & Schwarz 843820/014 

# A 5 LISN ESH 2-Z5 Rhode & Schwarz 843285/008 

# A 19 Coax cable 2 x 5m BNC/50 Ω Suhner 001-002 

# A 20 Coax cable 2 x 2m BNC/50 Ω Suhner 001-002 

# A 39 Handnachbildung  HNB Fo 001 

# A 95 Impulsbegrenzer  ESH3-Z2 Rhode & Schwarz 357.8810.52 

# A 139 Microwave cable AK9515H Schwarzbeck 9515200 

# S 1  Software ESPC-K1 V2.02.06C Rhode & Schwarz - 

 
Field Strength (30MHz to 18GHz) 
 

INV # Test equipment Type Manufacturer S/N # 

# A 10 Antenna Mast HD Deisel - 

# A 12 Turntable DS 420 Deisel - 

# A 13 Controller MCU Maturo GmbH 1131108 

#A83 EMI Test Receiver ESU26 Rohde & Schwarz 100325 

# A 99 Coax cable SAC Sucoflex 106 Sucoflex MFR65474 

# A 100 Coax cable SAC Sucoflex 106 Sucoflex MFR65474 

# A 138 Double Ridge Horn Antenna BBHA9120D Schwarzbeck 9120D-374 

# A 196 Biko Log Per Antenna VULB 9160 Schwarzbeck - 

# S 137 Software 
EMC 32 V8.51.0 mit 
USB- Dongle 

Rhode & Schwarz - 

 
Electro static discharge 
 

INV # Test equipment Type Manufacturer S/N # 

# A 27 ESD Resistors HTE 102 Powertron  Keine 

# A 40 Coupling Plate VCP Eigen Keine 

# A 164 ESD Generator SESD30000 Schlöder 507146 

# S 164 ESD-Software SESD30000 V5.01 Schlöder - 
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Electromagnetic RF-field 80MHz – 8GHz 
 

INV # Test equipment Type Manufacturer S/N # 

# A 10 Antenna Mast HD Deisel - 

# A 12 Turntable DS 420 Deisel - 

# A 13 Controller MCU Maturo GmbH 1131108 

# A 37 Electrical Field Probe EMC 300 NARDA W-0032/ C0013 

# A 52 Bidirectional Coupler 3020A NARDA 36045 

# A 58 RF Power Amplifier AS0820-100 MILMEGA 973029 

# A 99 Coax cable SAC Sucoflex 106 Sucoflex MFR65474 

# A 100 Coax cable SAC Sucoflex 106 Sucoflex MFR65474 

# A 103 CCD- Camera Pontis Imago Pontis 1 

# A 138 Double Ridge Horn Antenna BBHA9120D Schwarzbeck 9120D-374 

# A 144 Power Amplifier AS0825-20L MILMEGA 1005708 

# A 177 Attenuator 20dB-10W Schaffner 001-002 

 # A186 Power Amplifier AR1000M7A AR 23666 

# A 209 Power Amplifier VZS6951K1 VARIAN 6030 

# A 216 BiLog Antenna CBL6144 TESEQ 28099 

# A 217 Bidirectional Coupler 3022 NARDA 50171 

# A 218 Bidirectional Coupler 3004-20 NARDA 3086 

# A 220 Signal Generator SMR20 Rhode & Schwarz 834671/004 

# A 221 Power Meter 4231A-30 Boonton 40101 

# A 221-1 Power Sensor + Sensor Data Adapter 51013-4E Boonton 20984 

# A 222 Power Amplifier CR601-1 AIKEN-KELTEC 4976-002 

# S 0 Software Compliance 3 Immunity 
V4.01.0 mit USB-Dongle 

Teseq - 

 
Burst (5kHz, 100kHz) 
 

INV # Test equipment Type Manufacturer S/N # 

# A 24 Immunity Test System UCS500 EM-Test A446801 

# A 30 1-phase coupling-network CNI EM- Test - 

# A 61 Cap. Coupling Clamp HFK EM- Test - 

# A 62 Cap. Coupling Clamp TRA2000 CC H + H - 

# A 170 Cap. Coupling Clamp HFK EM- Test 1 

# A 198 Burst Generator TRA2000 H + H 665 

# S 62 Generator Controlling Software TRA2000 EMC-Partner AG - 
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Conducted RF Disturbance (150kHz – 80MHz) 
 

INV # Test equipment Type Manufacturer S/N # 

# A 26 Immunity Test System  NSG4070 TESEQ 24433 

# A 28 Attenuator ATT6/75W EM- Test 0206-23 

# A 29 Coupling Network CDN-M2 EM- Test 9605005B 

# A 31 Coupling Network CDN-AF4 EM- Test 9607009B 

# A 32 Coupling Clamp EM101 EM- Test 35352 

# A 33 Attenuator ATT6/75 EM- Test 9606009A 

# A 41 R.F. current probe 6741-1 Solar Electronics 839708 

# A 53 Current Probe – Clamp-on CIP9136 Schaffner  

# A 63 Coupling Network  CDN-M1 Schlöder A3001029 

# A 84 Coupling Network CDN-M3 Fiedler 06K003 

# S 26 Control Program NSG 4070 V1.1.2 TESEQ  
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7. Antenna and correction factors 
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8. Measurement uncertainly 
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9. Photo of E. u. T. 
 

 
 

 


	�1. Identification of test laboratory
	�2. Standards and requirements
	�3. Interpretation and overview of test results
	4. Test results Emissions
	�4.1. Test setup and results conducted emission
	�4.2. Test setup and results field strength
	�
	5. Test results Immunity
	�5.1. Test setup and results electrostatic discharge
	�5.2. Test setup and results electromagnetic Rf-fields
	�5.3. Test setup and results fast transients (Burst)
	�5.4. Test setup and results conducted RF- disturbance
	�6. List of test instruments
	�7. Antenna and correction factors
	�8. Measurement uncertainly
	�9. Photo of E. u. T.



